

Test Report

No. SDHL1603003302FB

Date: Mar.28, 2016

Page 1 of 5

TEST CARRIED OUT BY ANCHOR MAGNETS SUPPLIER

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description	: RUBBER MAGNET
SGS Ref. No.	: CP16-013488GZ
Sample Receiving Date	: Mar.17, 2016
Test Performing Date	: Mar.17, 2016 to Mar.28, 2016

Test Result Summary

Test(s) Requested	Result(s)
EN 13501-1:2007+A1:2009	Classification: B - s1, d0
Commonweak	

Summary:

1. For further details, please refer to the following page(s).

Signed for and on behalf of Shunde Branch SGS-CSTC Co., Ltd.

Irvette Zhang Approved signatory



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or a http://www.sgs.com/enforms-end-Conditions.aspx.and, for electronic formal documents, subject to Terms and Conditions to Documents at http://www.sgs.com/enforms-end-Conditions/Terms-e-Document_aspx, Attendion is drawn to the limitation the Company's findings at the time of its intervention only and within the limits of Clear's instructions, if any. The Company's sole to Company's action the company's action of the company's action of the company's action to Company's action to the sole of the company's action of the company's actions is to its Cleart and this document cannot be reproduced except in Nil, which up inor write approval of the Company's action attenation, torpery of falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to attenation, torpery of falsification of the content or appearance of this document is not negative and by the prosecuted to attenation, torpery of attentions the safet and the results shown in this test report refer only to the sample(s) tested and such as and regimed first davas prink. ntact us at teleph ne: (86-755) 8307 1443 ort & c icate, please co



Test Report	No. SDHL1603003302FB	Date: Mar.28, 2016
-------------	----------------------	--------------------

Page 2 of 5

TESTS AND RESULTS

Test Conducted: This test is conducted as per EN 13501-1:2007+A1:2009 Fire classification of construction products and building elements - Part 1: Classification using data from reaction to fire tests, Class B. And the test methods as

- following: 1. EN 13823:2010 Reaction to fire tests for building products Building products excluding floorings exposed
- to the thermal attack by a single burning item. EN ISO 11925-2:2010 Reaction to fire tests Ignitability of building products subjected to direct impingement of flame Part 2: Single-flame source test. 2.

<u>Mounting and fixing (For EN 13823):</u> The sample was pasted on the standard substrate (calcium silicate boards with a density of 900 kg/m³) by glue.

Test Results:

Test method	Parameter	Number of tests	Results
	FIGRA _{0.2MJ} (W/s)		50.8
	THR _{600s} (MJ)		1.4
EN 13823	SMOGRA (m ² /s ²)	3	1.5
10020	TSP _{600s} (m ²)	0	0.5
	LFS < edge of specimen		Yes
	Flaming particles or droplets		No
EN ISO 11925-2	<i>F</i> s ≤ 150 mm	6	Yes
Exposure = 30 s	Ignition of the filter paper	0	No

Remark:

LFS - Lateral flame spread [m]

THR_{600s} –Total heat release within 600 s [MJ] SMOGRA –Smoke growth rate $[m^2/s^2]$

TSP600s - Total smoke production within 600 s [m²]



www.sgs.comrem.sgs.co ints at http://www.sgs.co fication and jurisdiction is ns/Terms-e-Document.aspx is dra the Company's findings at the ti is to its Client and this docum s, if any. all their rights of the may This is un e: (86-755) 8307 1443 n report & certificate, please contact us at telep



Test Report No. SDHL1603003302FB Date: Mar.28, 2016

Page 3 of 5

Classification and direct field of application: This classification has been carried out in accordance with EN 13501-1:2007+A1:2009.

<u>Classification:</u> The product, "Rubber Magnet", classification is as following,

Fire behaviour		Smoke production			Flaming droplets		
В	-	S	1	,	d	0	

Reaction to fire classification: B-s1, d0

Remark:

The classes with their corresponding fire performance are given in annex A. Reaction to fire classification is based on the 7-step scale of A1 to F, where A1 is good and F is bad

Statement:

The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test; they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use.

Warning:

This classification report does not represent type approval or certification of the product.

The test laboratory has, therefore, play no part in sampling the product for the test, although it holds appropriate references to the manufacturer's factory production control that is aimed to be relevant to the samples tested and that will provide for their traceability.

Annex A

Table 1 — Classes of reaction to fire performance for construction products excluding floorings and linear pipe thermal insulation products.

Class	Test method(s)		Classification criteria	Additional classification
	A1 EN ISO 1182 ^a and EN ISO 1716		∠ <i>T</i> ≤30°C, and ∠ <i>m</i> ≤50%, and t =0(i.e. no sustained flaming)	-
AI			PCS≤2.0MJ/kg ^a and PCS≤2.0MJ/kg ^{bc} and PCS≤1.4MJ/m ^{2 d} and PCS≤2.0MJ/kg ^e	-
	EN ISO 1182 ª or		<i>∆T</i> ≤50°C, and <i>∆m</i> ≤50%, and t _f ≤20 s	-
A2 EN	EN ISO 1716	and	PCS≤3.0MJ/kg ^a and PCS≤4.0MJ/m ² ^b and PCS≤4.0MJ/m ² ^d and PCS≤3.0MJ/kg ^e and	-
	EN 13823		FIGRA≤120W/s and LFS <edge and<br="" of="" specimen="">THR_{600s}≤7.5MJ</edge>	Smoke production ^f and Flaming droplets/particles ^g



This document is issued by the Company subject to its General Conditions of Service printed overlaaf, availabil at http://www.sg.com/en/Terms-and-Conditions.aspx and, for electronic formal documents, subject to Terms an Documents at http://www.sg.com/en/Terms-and-Conditions/Terms-a-Document.aspx.tatention is drawn to indemnification and jurisdiction issues dofined therein. Any holder of this document is advised that information the Company's findings at the time of its intervation only and within the limits of Clerk's instructions, if any. The Cost is to Iso Clerk and the document cannot be reproduced except in 101, without prior written accorval of ther instrusted bocuments. This document cannot be reproduced except in 101, without prior written accorval of the Cost of the documents. This document cannot be reproduced except in 101, without prior written accorval of the cost of the company. and oblig cising all their rights and oblig itten approval of the Company. A and offenders may be prosecu to the sample(s) tested and su on documents. T the law. Unless for 30 days only rull, without prior locument is unla st report refer or of this t tion report & certificate, please contact us at telephone: (86-755) 8307 1443 of testing /ins

Industrial Part Ma. 1 Sturmann Road, Wasta Section, Dalaring Town, Sturchs Frontian, Buingstrey, Dina 5265333 1 (96-757) 228058888 f (86-757) 22805858 www.sgs.group.com.cn VF.1" Building, Europ 中国 ·广末 · 佛山市顕微区大良振道办事处五沙原和南路1号歌漫工业团一号厂房首层 募编: 528333 t (86-757)22805888 f (86-757)22805858 e sgs.china@sgs.com



Test Report

No. SDHL1603003302FB

Date: Mar.28, 2016

Page 4 of 5

В	EN 13823 and	FIGRA≤120W/s and LFS <edge and<br="" of="" specimen="">THR_{600s}≤7.5MJ</edge>	Smoke production ^f and Flaming droplets/particles ^g	
	EN ISO 11925-2 ⁱ Exposure =30s	<i>F</i> s≤150mm within 60 s		
С	EN 13823 and	FIGRA≤250W/s and LFS <edge and<br="" of="" specimen="">THR_{600s}≤15MJ</edge>	Smoke production ^f and Flaming droplets/particles ^g	
	EN ISO 11925-2 ⁱ Exposure=30s	<i>F</i> s≤150mm within 60 s		
	EN 13823 and	FIGRA≤750W/s	- Smoke production ^f and Flaming droplets/particles ^g	
D	EN ISO 11925-2 ⁱ Exposure=30s	<i>F</i> s≤150mm within 60 s		
E	EN ISO 11925-2 ⁱ Exposure =15s	<i>F</i> s≤150mm within 20 s	flaming droplets/particles h	
F	No performance determined			

 ^a For homogeneous products and substantial components of non-homogeneous products.
^b For any external non-substantial component of non-homogeneous products.
^c Alternatively, any external non-substantial component having a PCS ≤ 2,0 MJ/m², provided that the product satisfies the following criteria of EN 13823: FIGRA ≤ 20 W/s, and LFS < edge of specimen, and THR_{e00s} ≤ 4,0 MJ, and s1, and d0. ^d For any internal non-substantial component of non-homogeneous products.

^e For the product as a whole.

f In the last phase of the development of the test procedure, modifications of the smoke measurement system have been introduced, the effect of which needs further investigation. This may result in a modification of the limit values and/or parameters for the evaluation of the smoke production.

s1 = SMOGRA \leq 30m²/s² and TSP_{600s} \leq 50m² ; s2 = SMOGRA \leq 180m²/s² and TSP_{600s} \leq 200m²; s3 = not s1 or s2

^g d0 = No flaming droplets/ particles in EN 13823 within 600 s;

d1 = no flaming droplets/ particles persisting longer than 10 s in EN 13823 within 600 s;

d2 = not d0 or d1.

Ignition of the paper in EN ISO 11925-2 results in a d2 classification. ^h Pass = no ignition of the paper (no classification); Fail = ignition of the paper (d2 classification). ⁱ Under conditions of surface flame attack and, if appropriate to the end–use application of the product, edge flame attack.



holder of th Document.aspx www.sgs.com of the tificate, please 7 1443

hil Part, M. 19unham Real, Westa Sector, Dalary Tow, Stunda Fostan, Sungking, Dalar 528333 1 (86-757) 22805888 f (86-757) 22805858 www.sgsgroup.com.cn 151^d Builton 中国 ·广东 · 佛山市版欄区大良街道办事处五沙原和南部1号欧洲工业目一号厂房首员 編集: 528333 t (86-757)22805888 f (86-757)22805858 e sgs.china@sgs.com



Test Report	No. SDHL1603003302FB	Date: Mar.28, 2016	Page 5 of 5
	SAMPLE INFORMATION	AND PICTURES	
Thickness:	About 0.4mm		
Mass per unit area:	About 1.60 kg/m ²		
Test Face:	Rough Face		
			. "

Before Test (EN 13823)

End of Report



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible thtp://www.ags.com/ent/ems-and-Conditions.ags and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.ags.com/ent/ems-and-Conditions/Terms-e-Document.ags/x. Attention is drawn to the limitation of liability documents at http://www.ags.com/ent/ems-and-Conditions/Terms-e-Document.ags/x. Attention is drawn to the limitation of liability documents at http://www.ags.com/ent/ems-and-Conditions/Terms-e-Document.ags/x. Attention is drawn to the limitation of liability and under the subject of this document is subject to the subject of the subject o

After Test (EN 13823)

oremall:CN_Doccheck203g3.com (学/14/4bg/1gm/and/all/4)kt_15/mine/Au/Au/stofic/1a/gi/an/2/mine/Sag33g1 (86-757)/22805888 f(86-757)/22805888 www.sgagroup.com.on 中国-广东-像山市課題乙食餐道為事处王沙羅和高利常教演工业目一号厂房前是尊雜、52833g1 (86-757)/22805888 f(86-757)/22805888 e sgs.china@sgs.com